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Spectrum

Ref Level 20.00 dBm

(=)

| Att 10 dB @ SWT
Count 100/100
@ LRm View

Offset 25.76 dB @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweep

10 dBm

M1[1]

-10.04 dBm)|
6.107640 GHz|

-10 dem

-20 dBm

-30 dem

— |

-40 dBm

CF 6.185 GHz

1001 pts

Span 320.0 MHz

1

Date: 30.APR.2025 22:28:45

11AX160MIMO_Ant1_6185_996Tone_RU67

Spectrum

Ref Level 20.00 dBm Offset 25

(=)

| Att 10 dB @ SWT
Count 100/100
@ LRm View

.73 dE @ RBW 1 MHz

20 ms @ VBW 3 MHz

Mode Sweep

10 dBm

M1[1]

-8.32 dBm)|
6.127140 GHz|

M1
v

-10 dem

-20 dBm

-30 dem

il

-40 dBm

il

I

-50 di

13 u

RN 1

-60 dem

CF 6.185 GHz

1001 pts

Span 320.0 MHz

1

Date: 30.APR.2025 22:29:01

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number

1 A323 of A405



samranss. FCC RF Test Report

Report No

. : FR522405H

11AX160MIMO_Ant0_6345_996Tone_RUS67
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11AX160MIMO_Ant0_6825_996Tone_RU67
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In-Band Emissions

Test Result

l\-/lrﬁzte Antenna (ll\:/lrﬁg) Sl?zue In%:x Result Limit Verdict
26Tone RUO See test graph | See test graph | PASS

Ant0 5955 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS

26Tone RUO See test graph | See test graph | PASS

Ant1 5955 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS

26Tone RUO See test graph | See test graph | PASS

Ant0 6195 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS

26Tone RUO See test graph | See test graph | PASS

Ant1 6195 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS

26Tone RU8 See test graph | See test graph | PASS

Ant0 6415 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS

26Tone RU8 See test graph | See test graph | PASS

Ant1 6415 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS

1&';“&%0 26Tone RUO See test graph | See test graph | PASS
Ant0 6435 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS

26Tone RUO See test graph | See test graph | PASS

Ant1 6435 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS

26Tone RUO See test graph | See test graph | PASS

Ant0 6475 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS

26Tone RUO See test graph | See test graph | PASS

Ant1 6475 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS

26Tone RU8 See test graph | See test graph | PASS

Ant0 6515 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS

26Tone RU8 See test graph | See test graph | PASS

Ant1 6515 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS

Ant0 6535 26Tone RUO See test graph | See test graph | PASS
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52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant1 6535 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant0 6695 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant1 6695 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant0 6855 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant1 6855 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant0 6875 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant1 6875 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant0 6895 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant1 6895 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant0 6995 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant1 6995 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant0 7095 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant1 7095 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant0 7115
52Tone RU40 See test graph | See test graph | PASS
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106Tone RU54 See test graph | See test graph | PASS

26Tone RU8 See test graph | See test graph | PASS

Ant1 7115 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS

Ant0 5965 | 242Tone RU61 See test graph | See test graph | PASS
Ant1 5965 | 242Tone RU61 See test graph | See test graph | PASS
Ant0 6205 | 242Tone RU61 See test graph | See test graph | PASS
Ant1 6205 | 242Tone RU61 See test graph | See test graph | PASS
Ant0 6405 | 242Tone RU62 See test graph | See test graph | PASS
Ant1 6405 | 242Tone RU62 See test graph | See test graph | PASS
Ant0 6445 | 242Tone RU61 See test graph | See test graph | PASS
Ant1 6445 | 242Tone RU61 See test graph | See test graph | PASS
Ant0 6485 | 242Tone RU61 See test graph | See test graph | PASS
Ant1 6485 | 242Tone RU61 See test graph | See test graph | PASS
Ant0 6525 | 242Tone RU62 See test graph | See test graph | PASS
Ant1 6525 | 242Tone RU62 See test graph | See test graph | PASS
1AX4OMIMO Ant0 6565 | 242Tone RU61 See test graph | See test graph | PASS
Ant1 6565 | 242Tone RU61 See test graph | See test graph | PASS
Ant0 6685 | 242Tone RU61 See test graph | See test graph | PASS
Ant1 6685 | 242Tone RU61 See test graph | See test graph | PASS
Ant0 6845 | 242Tone RU62 See test graph | See test graph | PASS
Ant1 6845 | 242Tone RU62 See test graph | See test graph | PASS
Ant0 6885 | 242Tone RU62 See test graph | See test graph | PASS
Ant1 6885 | 242Tone RU62 See test graph | See test graph | PASS
Ant0 6925 | 242Tone RUG61 See test graph | See test graph | PASS
Ant1 6925 | 242Tone RUG61 See test graph | See test graph | PASS
Ant0 7005 | 242Tone RUG61 See test graph | See test graph | PASS
Ant1 7005 | 242Tone RUG61 See test graph | See test graph | PASS
Ant0 7085 | 242Tone RU62 See test graph | See test graph | PASS
Ant1 7085 | 242Tone RU62 See test graph | See test graph | PASS
Ant0 5985 | 484Tone RU65 See test graph | See test graph | PASS
Ant1 5985 | 484Tone RU65 See test graph | See test graph | PASS
Ant0 6225 | 484Tone RU65 See test graph | See test graph | PASS
Ant1 6225 | 484Tone RU65 See test graph | See test graph | PASS
Ant0 6385 | 484Tone RUG66 See test graph | See test graph | PASS
Ant1 6385 | 484Tone RUG66 See test graph | See test graph | PASS
11AX80MIMO | Ant0 6465 | 484Tone RU6G5 See test graph | See test graph | PASS
Ant1 6465 | 484Tone RU6G5 See test graph | See test graph | PASS
Ant0 6545 | 484Tone RUG66 See test graph | See test graph | PASS
Ant1 6545 | 484Tone RUG66 See test graph | See test graph | PASS
Ant0 6625 | 484Tone RU6B5 See test graph | See test graph | PASS
Ant1 6625 | 484Tone RU6B5 See test graph | See test graph | PASS
Ant0 6705 | 484Tone RU6B5 See test graph | See test graph | PASS
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Ant1 6705 | 484Tone RUG5 See test graph | See test graph | PASS
Ant0 6785 | 484Tone RU66 See test graph | See test graph | PASS
Ant1 6785 | 484Tone RU66 See test graph | See test graph | PASS
Ant0 6865 | 484Tone RUG66 See test graph | See test graph | PASS
Ant1 6865 | 484Tone RUG66 See test graph | See test graph | PASS
Ant0 6945 | 484Tone RU65 See test graph | See test graph | PASS
Ant1 6945 | 484Tone RU65 See test graph | See test graph | PASS
Ant0 7025 | 484Tone RUG66 See test graph | See test graph | PASS
Ant1 7025 | 484Tone RUG66 See test graph | See test graph | PASS
Ant0 6025 | 996Tone RU67 See test graph | See test graph | PASS
Ant1 6025 | 996Tone RU67 See test graph | See test graph | PASS
Ant0 6185 | 996Tone RU67 See test graph | See test graph | PASS
Ant1 6185 | 996Tone RU67 See test graph | See test graph | PASS
Ant0 6345 | 996Tone RUS67 See test graph | See test graph | PASS
Ant1 6345 | 996Tone RUS67 See test graph | See test graph | PASS
1AX160MIMO Ant0 6505 | 996Tone RU67 See test graph | See test graph | PASS
Ant1 6505 | 996Tone RU67 See test graph | See test graph | PASS
Ant0 6665 | 996Tone RUS67 See test graph | See test graph | PASS
Ant1 6665 | 996Tone RUS67 See test graph | See test graph | PASS
Ant0 6825 | 996Tone RU67 See test graph | See test graph | PASS
Ant1 6825 | 996Tone RU67 See test graph | See test graph | PASS
Ant0 6985 | 996Tone RUS67 See test graph | See test graph | PASS
Ant1 6985 | 996Tone RUS67 See test graph | See test graph | PASS
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-20.950 MHz -11.480 MHz | 200.000 kHz 5.94351 GHz -48.99 dBm 34,60 dB -14.59 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 5.94353 GHz -49.36 dBm -34.98 dB -15.08 dB

10.480 MHz 11.480 MHz | 200.000 kHz 5.96647 GHz -59.20 dBm -44.82 dB -25.12 dB
11.480 MHz 20.950 MHz | 200.000 kHz 5.97590 GHz -63.95 dBm -49.57 dB -21.61 dB
20.950 MHz 31.430 MHz | 200.000 kHz 5.98640 GHz -64.15 dBm -49.77 db -9.81 dB
31.430 MHz 50.000 MHz | 200.000 kHz 6.00396 GHz -63.41 dBm -49.03 db -9.03 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.69 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.430 MHz | 200.000 kHz 5.90644 GHz -63.65 dBm -48.96 dB -8.96 db
-31.430 MHz -20.950 MHz | 200.000 kHz 5.92359 GHz -63.95 dBm -49.26 dB -9.27 db
-20.950 MHz -11,480 MHz | 200.000 kHz 5.94346 GHz -42.48 dBm -33.79dB -13.74 dB
-11.480 MHz -10.480 MHz | 200,000 kHz 5.94353 GHz -42.91 dBm -34.21 dB -14.31dB
10.480 MHz 11.480 MHz | 200.000 kHz 5.96648 GHz -57.45 dBm -42.75 dB -22.86 dB
11.480 MHz 20.950 MHz 200.000 kHz 5.97592 GHz -63.99 dBm -49.30 dB -21.33 dB
20.950 MHz 31.430 MHz 200.000 kHz 5.98643 GHz -64.42 dBm -49.73 dB -9.74 dB
31.430 MHz 50.000 MHz 200.000 kHz 6.00429 GHz -63.63 dBm -48.93 dB -8.93 db
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Spectrum Emission Mask Standard: None
Peak Power -14.20 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.140 MHz 00.000 kHz 5.90806 GHz -63.55 dBm -49.35 dB -89.35dB
-31.140 MHz -20.760 MHz 00.000 kHz 5.92411 GHz -64.00 dBm -49.80 d -10.09
-20.760 MHz -11.380 MHz 00.000 kHz 5.94359 GHz -48.51 dBm -34.31 dB -14.28 dB |
-11.380 MHz -10.380 MHz 00.000 kHz 5.94364 GHz -48.96 dBm -34.76 -15.06
10.380 MHz 1.380 MHz 00.000 kHz 5.96638 GHz -60.18 dBm -45.88 -26.08
11.380 MHz 20,760 MHz | 200.000 kHz 5.97555 GHz -64.06 dBm -49.86 dB -22.04 db
20.760 MHz 31.140 MHz | 200.000 kHz 5.98613 GHz -64.20 dBm -50.01 dB -10.01 dB
31.140 MHz 50.000 MHz 200.000 kHz 6.00248 GHz -63.67 dBm -49.48 dB -9.48 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.46 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.140 MHz | 200.000 kHz 5.90530 GHz -63.56 dBm -49.10 dB -9.10 dB
-31.140 MHz -20.760 MHz | 200.000 kHz 5.92420 GHz -63.85 dBm -49.39 dB -9.79 db
-20.760 MHz -11,380 MHz | 200.000 kHz 5.94358 GHz -47.87 dBm -33.42de -13.38 dB
-11.380 MHz -10.380 MHz | 200,000 kHz 5.94362 GHz -42.16 dBm -33.70de -12.80 dB
10.380 MHz 11.380 MHz | 200.000 kHz 5.96638 GHz -58.95 dBm -44.49 dB -24.59 dB
11.380 MHz 20.760 MHz 200.000 kHz 5.97567 GHz -64.09 dBm -49.63 dB -21.71 dB
20.760 MHz 31.140 MHz 200.000 kHz 5.98603 GHz -64.02 dBm -49.56 dB -9.69 d&
31.140 MHz 50.000 MHz 200.000 kHz 5.99390 GHz -63.39 dBm -48.94 dB -8.94 db
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Spectrum Emission Mask Standard: None
Peak Power -13.38 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.140 MHz 00.000 kHz 5.92244 GHz -63.51 dBm -50.13 dB -10.13 dB
-31.140 MHz -20.760 MHz 00.000 kHz 5.92390 GHz -64.13 dBm -50.75d -10.79
-20.760 MHz -11.380 MHz 00.000 kHz 5.94353 GHz -46.42 dBm -33.04 dB -12.97 dB
-11.380 MHz -10.380 MHz 00.000 kHz 5.94364 GHz -46.88 dBm -33.50 -13.80
10.380 MHz 1.380 MHz 00.000 kHz 5.96636 GHz -55.76 dBm -42.38 -22.68
11.380 MHz 20,760 MHz | 200.000 kHz 5.96651 GHz -54.84 dBm -41.46 dB -21.35 dB
20.760 MHz 31.140 MHz | 200,000 kHz 5.98613 GHz -64.18 dBm -50.80 dB -10.82 dB
31.140 MHz 50.000 MHz 200.000 kHz 6.00279 GHz -63.64 dBm -50.26 dB -10.26 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.14 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimil
-50.000 MHz -31.220 MHz | 200.000 kHz 6.15942 GHz -62.28 dBm -50.14 dB -10.14 dB
-31.220 MHz -20.810 MHz | 200.000 kHz 6.16383 GHz -62.66 dBm -50.52 dB -10.58 dB
-20.810 MHz -11,410 MHz | 200,000 kHz 6.18358 GHz -46.62 dBm -34.48 dB -14.48 db
-11.410 MHz -10.410 MHz | 200,000 kHz 6.18360 GHz -47.66 dBm -35.51 dB -15.61 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.20640 GHz -59.18 dBm -47.04 dB -27.34 dB
11.410 MHz 20.810 MHz 200.000 kHz 6.21570 GHz -62,93 dBm -50.78 dB -22.87 dB
20.810 MHz 31.220 MHz 200.000 kHz 6.22611 GHz -63.42 dBm -51.27 dB -11.41 dB
31.220 MHz 50.000 MHz 200.000 kHz 6.22773 GHz -63.04 dBm -50.90 dB -10.90 d&
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Spectrum Emission Mask Standard: None
Peak Power -12.41 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.220 MHz 00.000 kHz 6.16180 GHz -62.41 dBm -49.99 dB -9.99 dB
-31.220 MHz -20.810 MHz 00.000 kHz 6.16382 GHz -62.9: m -50.51d -10.55dB |
-20.810 MHz -11.410 MHz 00.000 kHz 6.18354 GHz -46.01 dBm -33.60 dB -13.55 dB
-11.410 MHz -10.410 MHz 00.000 kHz 6.18361 GHz -46.2 m -33.80 -14.10
10.410 MHz 1.410 MHz 00.000 kHz 6.20641 GHz -57.94 dBm -45.53 -25.63
11.410 MHz 20,810 MHz | 200.000 kHz 6.21572 GHz -62,79 dBm -50.32 dB -22.46 db
20.810 MHz 31.220 MHz | 200.000 kHz 6.22600 GHz -63.48 dBm -51.07 dB -11.33dB
31.220 MHz 50.000 MHz 200.000 kHz 6.23014 GHz -63.07 dBm -50.66 dB -10.66 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.70 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.220 MHz | 200.000 kHz 6.15859 GHz -62.18 dBm -47.48 dB -7.48 db
-31.220 MHz -20.810 MHz | 200.000 kHz 6.16380 GHz -62.75 dBm -48.05 dB -8.07 db
-20.810 MHz -11,410 MHz | 200,000 kHz 6.18352 GHz -42.08 dBm -33.37 dB -13.31de
-11.410 MHz -10.410 MHz | 200,000 kHz 6.18361 GHz -42.40 dBm -33.70de -14.20 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.20641 GHz -58.18 dBm -43.48 dB -23.58 dB
11.410 MHz 20.810 MHz 200.000 kHz 6.21569 GHz -62,87 dBm -48.16 dB -20.27 dB
20.810 MHz 31.220 MHz 200.000 kHz 6.22612 GHz -63.68 dBm -48.97 dB -9.10 d&
31.220 MHz 50.000 MHz 200.000 kHz 6.23240 GHz -63.12 dBm -48.42 dB -8.42 db
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Spectrum Emission Mask Standard: None
Peak Power -13.98 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.500 MHz 00.000 kHz 6.15029 GHz -62.30 dBm -48.33 dB -8.33dB
-31.500 MHz -21.000 MHz 00.000 kHz 6.16355 GHz -62.81 dBm -48.84 d -8.89
-21.000 MHz -11.500 MHz 00.000 kHz 6.18349 GHz -49.07 dBm -35.10 dB -15.09 dB
-11.500 MHz -10.500 MHz 00.000 kHz 6.18352 GHz -49.45 dBm -35.47 -15.77
10.500 MHz 1.500 MHz 00.000 kHz 6.20650 GHz -60.64 dBm -46.67 -26.77
11.500 MHz 21,000 MHz | 200.000 kHz 6.21577 GHz -62,77 dBm -48.79 dB -20.99 db
21.000 MHz 31,500 MHz | 200.000 kHz 6.22633 GHz -63.40 dBm -49.42 dB -9.61 dB
31.500 MHz 50.000 MHz 200.000 kHz 6.23313 GHz -63.01 dBm -49.03 dB -9.03 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.71 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.500 MHz | 200.000 kHz 6.14819 GHz -62.13 dBm -48.42 dB -8.42 db
-31.500 MHz -21,000 MHz | 200.000 kHz 6.16369 GHz -62,83 dBm -49.12 dB -9.34 dB
-21.000 MHz -11,500 MHz | 200,000 kHz 6.18346 GHz -47.71 dBm -33.99 dB -132.96 db
-11.500 MHz -10.500 MHz | 200,000 kHz 6.18352 GHz -42.53 dBm -34.82 dB -15.12 dB
10.500 MHz 11.500 MHz | 200.000 kHz 6.20650 GHz -59.18 dBm -45.47 dB -25.57 dB
11.500 MHz 21,000 MHz 200.000 kHz 6.21597 GHz -62.78 dBm -49.07 dB -21.10 d&
21.000 MHz 31.500 MHz 200.000 kHz 6.22640 GHz -63.57 dBm -49.86 dB -9.98 dB
31.500 MHz 50.000 MHz 200.000 kHz 6.22830 GHz -63.04 dBm -49.32 dB -9.32 db
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Spectrum Emission Mask Standard: None

Peak Power -12.15dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |

-50.000 MHz -31.500 MHz 00.000 kHz 6.14816 GHz -62.12 dBm -49.97 dB -9.97 dB
-31.500 MHz -21.000 MHz 00.000 kHz 6.16355 GHz -62.6 m -50.46 d -10.5
-21.000 MHz -11.500 MHz 00.000 kHz 6.18349 GHz -45.78 dBm -33.63 dB -13.63 dB
-11.500 MHz -10.500 MHz 00.000 kHz 6.18351 GHz -46.4¢ m -34.33 -14.4
10.500 MHz 1.500 MHz 00.000 kHz 6.20650 GHz -56.65 dBm -44.51 -24.6
11.500 MHz 21,000 MHz | 200.000 kHz 6.21586 GHz -62,55 dBm -50.40 dB -22.51 dB
21.000 MHz 31,500 MHz | 200.000 kHz 6.22649 GHz -63.75 dBm -51.60 dB -11.62 dB
31.500 MHz 50.000 MHz 200.000 kHz 6.23017 GHz -62,92 dBm -50.78 dB -10.78 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.04 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,220 MHz | 200.000 kHz 6.36569 GHz -63.39 dBm -49.35 dB -9.35 dB
-32.220 MHz -21.,480 MHz | 200.000 kHz 6.38300 GHz -63.87 dBm -49.83 dB -10.07 dB
-21.480 MHz -11,740 MHz | 200,000 kHz 6.39379 GHz -64.02 dBm -49.98 dB -22.20 dB
-11.740 MHz -10.740 MHz | 200,000 kHz 6.40328 GHz -60.13 dBm -46.00 dB -26.39 db
10.740 MHz 11.740 MHz | 200.000 kHz 6.42674 GHz -51.08 dBm -37.04 dB -17.14 dB
11.740 MHz 21.480 MHz 200.000 kHz 6.42675 GHz -50.83 dBm -36.80 dB -16.79 dB
21.480 MHz 32.220 MHz 200.000 kHz 6.44712 GHz -64.03 dBm -50.00 dB -10.10 d&
32.220 MHz 50.000 MHz 200.000 kHz 6.45872 GHz -63.53 dBm -49.49 dB -9.49 db
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Spectrum Emission Mask Standard: None
Peak Power -13.89 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -32.220 MHz 00.000 kHz 6.38211 GHz -63.31 dBm -49.42 dB -9.42 dB
-32.220 MHz -21.480 MHz 00.000 kHz 6.38279 GHz -63.78 dBm -49.89 d -9.91
-21.480 MHz -11.740 MHz 00.000 kHz 6.39361 GHz -63.98 dBm -50.09 dB -22.17 dBb |
-11.740 MHz -10.740 MHz 00.000 kHz 6.40327 GHz -59.21 dBm -45.32 -25.42
10.740 MHz 1.740 MHz 00.000 kHz 6.42673 GHz -50.15 dBm -36.26 -16.56
11.740 MHz 21,480 MHz | 200.000 kHz 6.42678 GHz -49.98 dBm -36.00 dB -16.05 dB
21.480 MHz 32,220 MHz | 200.000 kHz 6.44721 GHz -63.88 dBm -49.99 dB -10.00 dB
32.220 MHz 50.000 MHz 200.000 kHz 6.46267 GHz -63,30 dBm -49.41 dB -9.41 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.77 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,220 MHz | 200.000 kHz 6.37129 GHz -63.55 dBm -49.78 dB -9.78 db
-32.220 MHz -21.,480 MHz | 200.000 kHz 6.38303 GHz -63.50 dBm -49.73 dB -10.01dB
-21.480 MHz -11,740 MHz | 200,000 kHz 6.39373 GHz -63.60 dBm -49.84 dB -22,00 dB
-11.740 MHz -10.740 MHz | 200,000 kHz 6.40327 GHz -56.57 dBm -42,.81 dB -22.91 dB
10.740 MHz 11.740 MHz | 200.000 kHz 6.42674 GHz -48.94 dBm -35.17 dB -15.27 dB
11.740 MHz 21.480 MHz 200.000 kHz 6.42683 GHz -48,52 dBm -34.75 dB -14.68 dB
21.480 MHz 32.220 MHz 200.000 kHz 6.44715 GHz -63.95 dBm -50.18 dB -10.25 d&
32.220 MHz 50.000 MHz 200.000 kHz 6.45980 GHz -63.30 dBm -49.53 dB -9.53 db
Marker

Il J 7

Date: 13.AUG.2025 04:29:56

11AX20MIMO_Ant1_6415_26Tone_RUS

Spectrum
Ref Level 15.00 dém  Offset 25.77 dB Mode Sweep
Count 100/100
@ 1Rm Vie:
Biait heck paks
-10 dBm
|
-20 dBm / F \
304 /J 0[\
-40d i
]
-50 dBm \
-60 d = o
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.24 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.580 MHz 00.000 kHz 6.36899 GHz -63.73 dBm -49.50 dB -9.50 dB
-31.580 MHz -21.050 MHz 00.000 kHz 6.38345 GHz -64.06 dBm -49.82 d -9.86
-21.050 MHz -11.530 MHz 00.000 kHz 6.39399 GHz -64.22 dBm -49.98 dB -22.01dB |
-11.530 MHz -10.530 MHz 00.000 kHz 6.40348 GHz -60.21 dBm -45.88 -26.08
10.530 MHz 1.530 MHz 00.000 kHz 6.42653 GHz -50.13 dBm -35.89 -15.99
11.530 MHz 21,050 MHz | 200.000 kHz 6.42654 GHz -49.79 dBm -35.55 dB -15.54 dB
21.050 MHz 31,580 MHz | 200.000 kHz 6.44652 GHz -64.03 dBm -49.79 dB -0.87 db
31.580 MHz 50.000 MHz 200.000 kHz 6.44771 GHz -63.51 dBm -49.27 dB -9.27 dB
Marker
Il J (]
Date: 13.AUG.2025
Sporton International Inc. (Kunshan) Page Number 1 A340 of A405

TEL : +86-512-57900158
FCC ID: UZ7TC2205



samranss. FCC RF Test Report

Report No. : FR522405H

11AX20MIMO_Ant1_6415_52Tone_RU40

Spectrum

(%]

Ref Level 15.00 dém  Offset 25.77 dB Mode Sweep
Count 100/100
@ 1Rm View
10 dbipoitfhack PARS
p<200
0 dBm
-10 dBm
-20 dBm I \
o6 f .l
404 — f 11—
-50 drr
e P, \
60 d —— -
-70d
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.54 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.580 MHz | 200.000 kHz 6.37300 GHz -63.55 dBm -49.02 dB -9.02 db
-31.580 MHz -21,050 MHz | 200.000 kHz 6.38345 GHz -63.88 dBm -49.35 dB -9.38 db
-21.050 MHz -11,530 MHz | 200.000 kHz 6.39421 GHz -63.99 dBm -49.45 dB -21.67 dB
-11.530 MHz -10.530 MHz | 200,000 kHz 6.40348 GHz -59.19 dBm -44.66 dB -24.76 dB
10.530 MHz 11,530 MHz | 200.000 kHz 6.42653 GHz -49.95 dBm -35.41dB -1551 dB
11.530 MHz 21,050 MHz 200.000 kHz 6.42659 GHz -49.80 dBm -35.27 dB -15.22 dB
21.050 MHz 31.580 MHz 200.000 kHz 6.44648 GHz -64.08 dBm -49.54 dB -9.66 db
31.580 MHz 50.000 MHz 200.000 kHz 6.46249 GHz -63.46 dBm -48.93 dB -8.93 db
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Spectrum Emission Mask Standard: None
Peak Power -14.53 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.580 MHz 00.000 kHz 6.37465 GHz -63.55 dBm -49.02 dB -9.02 dB
-31.580 MHz -21.050 MHz 00.000 kHz 6.38354 GHz -63.96 dBm -49.43 d -8.58
-21.050 MHz -11.530 MHz 00.000 kHz 6.39400 GHz -64.12 dBm -49.60 dB -21.64 dB
-11.530 MHz -10.530 MHz 00.000 kHz 6.40348 GHz -57.21 dBm -42.69 -22.79 dB |
10.530 MHz 1.530 MHz 00.000 kHz 6.42653 GHz -49.13 dBm -34.61 -14.71
11.530 MHz 21,050 MHz | 200.000 kHz 6.42660 GHz -42.77 dBm -34.24 dB -14.18 dB
21.050 MHz 31.580 MHz | 200,000 kHz 6.44652 GHz -64.00 dBm -49.56 dB -0.63 dB
31.580 MHz 50.000 MHz 200.000 kHz 6.44862 GHz -63.57 dBm -49.04 dB -9.04 dB
Marker
—
Il (]
Date: 13.AUG.2025 04:30:52
Sporton International Inc. (Kunshan) Page Number 1 A341 of A405

TEL : +86-512-57900158
FCC ID: UZ7TC2205



samranss. FCC RF Test Report Report No. : FR522405H

11AX20MIMO_Ant0_6435_26Tone_RUO
Spectrum [E]

Ref Level 15.00 dém  Offset 25.94 dB Mode Sweep
Count 100/100

@ 1Rm View

10 dbipoitfhack PARS

p<200

0 dBm

-10 dBm

-20 dBm i \

-30 dBm H 1 \

-40 d / \
T
-50 dBrr — /
onde e —
-70d
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.48 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,070 MHz | 200.000 kHz 6.39603 GHz -63.52 dBm -50.04 dB -10.04 dB
-32.070 MHz -21,380 MHz | 200.000 kHz 6.40306 GHz -64.02 dBm -50.54 dB -10.68 db
-21.380 MHz -11,690 MHz | 200.000 kHz 6.42331 GHz -49.55 dBm -36.08 dB -16.07 dB
-11.690 MHz -10.690 MHz | 200,000 kHz 6.42332 GHz -50.18 dBm -36.71 dB -16.81 dB
10.690 MHz 11.690 MHz | 200.000 kHz 6.44669 GHz -60.05 dBm -46.57 dB -26.67 dB
11.690 MHz 21.380 MHz 200.000 kHz 6.45619 GHz -63.81 dBm -50.34 dB -22,50 d&
21.380 MHz 32.070 MHz 200.000 kHz 6.46694 GHz -63.77 dBm -50.29 dB -10.44 d&
32.070 MHz 50.000 MHz 200.000 kHz 6.47340 GHz -63.19 dBm -49.71 dB -9.71 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.27 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -32.070 MHz 00.000 kHz 6.39065 GHz -63.48 dBm -50.21 dB -10.21 dB
-32.070 MHz -21.380 MHz 00.000 kHz 6.40296 GHz -63.94 dBm -50.67 d -10.70
-21.380 MHz -11.690 MHz 00.000 kHz 6.42324 GHz -48.25 dBm -34.98 dB -14.92 dB
-11.690 MHz -10.690 MHz 00.000 kHz 6.42333 GHz -48.95 dBm -35.69 -15.99 dB |
10.690 MHz 1.690 MHz 00.000 kHz 6.44669 GHz -58.61 dBm -45.34 -25.44
11.690 MHz 21,380 MHz | 200.000 kHz 6.45635 GHz -63.90 dBm -50.62 dB -22.66 db
21,380 MHz 32,070 MHz | 200.000 kHz 6.46694 GHz -63.84 dBm -50.57 dB -10.71dB
32.070 MHz 50.000 MHz 200.000 kHz 6.48081 GHz -63.10 dBm -49.83 dB -9.83 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.87 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,070 MHz | 200.000 kHz 6.39430 GHz -63.50 dBm -50.63 dB -10.63 dB
-32.070 MHz -21,380 MHz | 200.000 kHz 6.40299 GHz -63.78 dBm -50.91 dB -10.98 dB
-21.380 MHz -11,690 MHz | 200.000 kHz 6.42327 GHz -47.80 dBm -34.93dB -14.90 db
-11.690 MHz -10.690 MHz | 200,000 kHz 6.42332 GHz -42.25 dBm -35.38 dB -15.48 db
10.690 MHz 11.690 MHz | 200.000 kHz 6.44667 GHz -55.99 dBm -43.12 dB -23.42 dB
11.690 MHz 21.380 MHz 200.000 kHz 6.44681 GHz -55,39 dBm -42,52 dB -22.43 dB
21.380 MHz 32.070 MHz 200.000 kHz 6.46707 GHz -63.92 dBm -51.04 dB -11.05 d&
32.070 MHz 50.000 MHz 200.000 kHz 6.47936 GHz -63.04 dBm -50.17 dB -10.17 di
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Spectrum Emission Mask Standard: None
Peak Power -13.54 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.350 MHz 00.000 kHz 6.40210 GHz -63.64 dBm -50.10 dB -10.10 dB
-31.350 MHz -20.900 MHz 00.000 kHz 6.40373 GHz -64.22 dBm -50.68 d -10.77
-20.900 MHz -11.450 MHz 00.000 kHz 6.42353 GHz -48.10 dBm -34.56 dB -14.54 dB
-11.450 MHz -10.450 MHz 00.000 kHz 6.42356 GHz -48.82 dBm -35.28 -15.38
10.450 MHz 1.450 MHz 00.000 kHz 6.44644 GHz -59.85 dBm -46.31 -26.41
11.450 MHz 20,900 MHz | 200.000 kHz 6.45580 GHz -64.04 dBm -50.50 dB -22.59 db
20,900 MHz 31.350 MHz | 200.000 kHz 6.46631 GHz -64.05 dBm -50.51 dB -10.56 dB
31.350 MHz 50.000 MHz 200.000 kHz 6.47539 GHz -63.36 dBm -49.82 dB -9.82 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.73 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.350 MHz | 200.000 kHz 6.38521 GHz -63.52 dBm -49.79 dB -3.79 db
-31.350 MHz -20.900 MHz | 200.000 kHz 6.40367 GHz -63.93 dBm -50.20 dB -10.21 dB
-20.900 MHz -11,450 MHz | 200,000 kHz 6.42353 GHz -47.95 dBm -34.21 dB -14.19 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 6.42356 GHz -42.45 dBm -34.72 dB -14.82 db
10.450 MHz 11.450 MHz | 200.000 kHz 6.44644 GHz -58.86 dBm -45.13 dB -25.23 dB
11.450 MHz 20.900 MHz 200.000 kHz 6.45572 GHz -63.88 dBm -50.15 dB -22.30 dB
20.900 MHz 31.350 MHz 200.000 kHz 6.46624 GHz -63.85 dBm -50.12 dB -10.24 d&
31.350 MHz 50.000 MHz 200.000 kHz 6.46762 GHz -63.28 dBm -49.55 dB -9.55 db
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Spectrum Emission Mask Standard: None
Peak Power -13.83 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.350 MHz 00.000 kHz 6.40114 GHz -63.55 dBm -49.73 dB -9.73 dB
-31.350 MHz -20.900 MHz 00.000 kHz 6.40369 GHz -63.81 dBm -49.98 d -10.04
-20.900 MHz -11.450 MHz 00.000 kHz 6.42345 GHz -47.55 dBm -33.72 dB -13.64 dB
-11.450 MHz -10.450 MHz 00.000 kHz 6.42356 GHz -47.72 dBm -33.89 -13.99
10.450 MHz 1.450 MHz 00.000 kHz 6.44644 GHz -56.89 dBm -43.06 -23.16
11.450 MHz 20,900 MHz | 200.000 kHz 6.44657 GHz -55.92 dBm -42,00 dB -21.99 dB
20,900 MHz 31.350 MHz | 200.000 kHz 6.46624 GHz -63.67 dBm -49.84 dB -0.96 dB
31.350 MHz 50.000 MHz 200.000 kHz 6.48121 GHz -63,37 dBm -49.54 dB -9.54 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.11 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.860 MHz | 200.000 kHz 6.42998 GHz -63.73 dBm -49.62 dB -9.62 db
-31.860 MHz -21.240 MHz | 200.000 kHz 6.44326 GHz -64.31 dBm -50.20 dB -10.33 dB
-21.240 MHz -11,620 MHz | 200,000 kHz 6.46324 GHz -49.89 dBm -35.78 dB -15.66 db
-11.620 MHz -10,620 MHz | 200,000 kHz 6.46340 GHz -50.06 dBm -35.96 dB -16.26 dB
10.620 MHz 11.620 MHz | 200.000 kHz 6.48661 GHz -60.26 dBm -46.16 dB -26.46 dB
11.620 MHz 21.240 MHz 200.000 kHz 6.49619 GHz -63.82 dBm -49.71dB -21.76 dB
21.240 MHz 31.860 MHz 200.000 kHz 6.50682 GHz -63.86 dBm -49.75 dB -9.80 d&
31.860 MHz 50.000 MHz 200.000 kHz 6.51762 GHz -63.34 dBm -49.23 dB -9.23 db
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Spectrum Emission Mask Standard: None
Peak Power -13.92 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.860 MHz 00.000 kHz 6.42872 GHz -63.77 dBm -49.85 dB -9.85 dB
-31.860 MHz -21.240 MHz 00.000 kHz 6.44315 GHz -64.27 dBm -50.35d -10.36
-21.240 MHz -11.620 MHz 00.000 kHz 6.46336 GHz -49.27 dBm -35.35 dB -15.34 dB
-11.620 MHz -10.620 MHz 00.000 kHz 6.46339 GHz -49.68 dBm -35.76 -15.86
10.620 MHz 1.620 MHz 00.000 kHz 6.48661 GHz -58.95 dBm -45.03 -25.33
11.620 MHz 21.240 MHz | 200.000 kHz 6.49618 GHz -62.94 dBm -50.02 dB -22.07 db
21.240 MHz 31.860 MHz | 200.000 kHz 6.50675 GHz -632.91 dBm -49.99 dB -10.12 dB
31.860 MHz 50.000 MHz 200.000 kHz 6.52391 GHz -63.16 dBm -49.24 dB -9.24 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.36 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.860 MHz | 200.000 kHz 6.44143 GHz -63.73 dBm -50.37 dB -10.37 dB
-31.860 MHz -21.240 MHz | 200.000 kHz 6.44318 GHz -64.06 dBm -50.70 dB -10.74 dB
-21.240 MHz -11,620 MHz | 200,000 kHz 6.46338 GHz -46.95 dBm -33.59 dB -12.59 dB
-11.620 MHz -10,620 MHz | 200,000 kHz 6.46340 GHz -47.28 dBm -33.92 dB -14.42 db
10.620 MHz 11.620 MHz | 200.000 kHz 6.48661 GHz -56.28 dBm -42,92 dB -23.02 dB
11.620 MHz 21.240 MHz 200.000 kHz 6.48665 GHz -55.33 dBm -41.97 dB -21.94 dB
21.240 MHz 31.860 MHz 200.000 kHz 6.50680 GHz -63.73 dBm -50.37 dB -10.44 d&
31.860 MHz 50.000 MHz 200.000 kHz 6.52233 GHz -63.10 dBm -49.74 dB -9.74 db
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Spectrum Emission Mask Standard: None
Peak Power -12.74 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.710 MHz 00.000 kHz 6.43945 GHz -63.32 dBm -50.58 dB -10.58 dB
-31.710 MHz -21.140 MHz 00.000 kHz 6.44346 GHz -63.97 dBm -51.23d -11.41
-21.140 MHz -11.570 MHz 00.000 kHz 6.46336 GHz -48.05 dBm -35.31 dB -15.25 dB
-11.570 MHz -10.570 MHz 00.000 kHz 6.46344 GHz -48.54 dBm -35.80 -15.90
10.570 MHz 1.570 MHz 00.000 kHz 6.48657 GHz -59.35 dBm -46.61 -26.71
11.570 MHz 21,140 MHz | 200.000 kHz 6.49604 GHz -63,30 dBm -50.56 dB -22.64 db
21,140 MHz 31.710 MHz | 200.000 kHz 6.50671 GHz -63.47 dBm -50.73 dB -10.74 dB
31.710 MHz 50.000 MHz 200.000 kHz 6.52006 GHz -62.77 dBm -50.03 dB -10.03 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.65 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.710 MHz | 200.000 kHz 6.44017 GHz -63.26 dBm -50.61 dB -10.61 dB
-31.710 MHz -21.140 MHz | 200.000 kHz 6.44335 GHz -63.81 dBm -51.16 dB -11.22 dB
-21.140 MHz -11,570 MHz | 200,000 kHz 6.46342 GHz -47.35 dBm -34.70 dB -14.69 db
-11.570 MHz -10.570 MHz | 200,000 kHz 6.46344 GHz -42.01 dBm -35.36 dB -15.46 dB
10.570 MHz 11.570 MHz | 200.000 kHz 6.48657 GHz -58.01 dBm -45.36 dB -25.46 dB
11.570 MHz 21.140 MHz 200.000 kHz 6.49590 GHz -63.32 dBm -50.66 dB -22.86 db
21.140 MHz 31.710 MHz 200.000 kHz 6.50666 GHz -63.39 dBm -50.73 dB -10.79 d&
31.710 MHz 50.000 MHz 200.000 kHz 6.51633 GHz -62.85 dBm -50.20 dB -10.20 d&
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Spectrum Emission Mask Standard: None
Peak Power -12.99 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.710 MHz 00.000 kHz 6.43856 GHz -63.38 dBm -50.35 dB -10.39 dB
-31.710 MHz -21.140 MHz 00.000 kHz 6.44340 GHz -63.81 dBm -50.82 d -10.94
-21.140 MHz -11.570 MHz 00.000 kHz 6.46338 GHz -47.23 dBm -34.24 dB -14.19 dB
-11.570 MHz -10.570 MHz 00.000 kHz 6.46344 GHz -47.67 dBm -34.68 -14.78
10.570 MHz 1.570 MHz 00.000 kHz 6.48656 GHz -56.01 dBm -43.02 -23.32
11.570 MHz 21,140 MHz | 200.000 kHz 6.49611 GHz -63.03 dBm -50.04 dB -22.06 db
21,140 MHz 31.710 MHz | 200.000 kHz 6.50665 GHz -63.44 dBm -50.45 dB -10.52 dB
31.710 MHz 50.000 MHz 200.000 kHz 6.52257 GHz -62,89 dBm -49.90 dB -9.90 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.27 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,220 MHz | 200.000 kHz 6.47973 GHz -63.34 dBmn -50.08 dB -10.08 dB
-32.220 MHz -21.,480 MHz | 200.000 kHz 6.48280 GHz -63.71 dBm -50.45 dB -10.46 dB
-21.480 MHz -11,740 MHz | 200,000 kHz 6.49355 GHz -632.49 dBm -50.22 dB -22.24 db
-11.740 MHz -10.740 MHz | 200,000 kHz 6.50327 GHz -60.40 dBm -47.13 dB -27.23 dB
10.740 MHz 11.740 MHz | 200.000 kHz 6.52674 GHz -50.88 dBm -37.61dB -17.71dB
11.740 MHz 21.480 MHz 200.000 kHz 6.52681 GHz -50.15 dBm -36.88 dB -16.83 dB
21.480 MHz 32.220 MHz 200.000 kHz 6.54719 GHz -63.05 dBm -49.79 dB -9.81 dB
32.220 MHz 50.000 MHz 200.000 kHz 6.55732 GHz -62.47 dBm -49.21 dB -9.21 di
Marker
— —
I ] « i
Date: 13.AUG.2025 04:54:43
11AX20MIMO_Ant0_6515_52Tone_RU40
Spectrum
Ref Level 15.00 dém  Offset 25.91 dB Mode Sweep
Count 100/100
@ 1Rm Vie:
Biait heck paks
-10 dBm
f
-20 dBm J‘ J )"
304 / 4
-40d /
-50 dBm \
;60 d — S
-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.46 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -32.220 MHz 00.000 kHz 6.47117 GHz -63.11 dBm -49.66 dB -9.66 dB
-32.220 MHz -21.480 MHz 00.000 kHz 6.48293 GHz -63.70 dBm -50.24 d -10.40
-21.480 MHz -11.740 MHz 00.000 kHz 6.49355 GHz -63.65 dBm -50.20 dB -22.22 dB |
-11.740 MHz -10.740 MHz 00.000 kHz 6.50327 GHz -59.15 dBm -45.70 -25.80
10.740 MHz 1.740 MHz 00.000 kHz 6.52674 GHz -50.55 dBm -37.08 -17.19
11.740 MHz 21,480 MHz | 200.000 kHz 6.52675 GHz -49.59 dBm -36.13 dB -16.13 dB
21.480 MHz 32,220 MHz | 200,000 kHz 6.54713 GHz -63.13 dBm -49.68 dB -9.77 dB
32.220 MHz 50.000 MHz 200.000 kHz 6.55252 GHz -62,59 dBm -49.13 dB -9.13 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.06 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,220 MHz | 200.000 kHz 6.47780 GHz -63.20 dBm -51.14 de -11.14 dB
-32.220 MHz -21.,480 MHz | 200.000 kHz 6.48299 GHz -63.09 dBm -51.02 de -11.27 dB
-21.480 MHz -11,740 MHz | 200,000 kHz 6.49353 GHz -63.26 dBm -51.19de -23.21dB
-11.740 MHz -10.740 MHz | 200,000 kHz 6.50330 GHz -56.10 dBm -44.04 dB -24.74 dB
10.740 MHz 11.740 MHz | 200.000 kHz 6.52674 GHz -48.11 dBm -36.05 dB -16.15 dB
11.740 MHz 21.480 MHz 200.000 kHz 6.52679 GHz -47.87 dBm -35.81dB -15.78 dB
21.480 MHz 32.220 MHz 200.000 kHz 6.54699 GHz -63.01 dBm -50.95 dB -11.21 dB
32.220 MHz 50.000 MHz 200.000 kHz 6.54797 GHz -62.60 dBm -50.54 dB -10.54 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.97 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.710 MHz 00.000 kHz 6.46948 GHz -63.15 dém -51.18 dB -11.18de
-31.710 MHz -21.140 MHz 00.000 kHz 6.48331 GHz -63.69 dBm -S1.72d -11.74
-21.140 MHz -11.570 MHz 00.000 kHz 6.49395 GHz -63.50 dBm -51.53 dB -23.61 dB
-11.570 MHz -10.570 MHz 00.000 kHz 6.50344 GHz -59.46 dBm -47.43 -27.59
10.570 MHz 1.570 MHz 00.000 kHz 6.52657 GHz -48.54 dBm -36.57 -16.67
11.570 MHz 21,140 MHz | 200.000 kHz 6.52658 GHz -42.12 dBm -36.15 dB -16.14 dB
21,140 MHz 31.710 MHz | 200.000 kHz 6.54661 GHz -63.04 dBm -51.07 dB -11.19dB
31.710 MHz 50.000 MHz 200.000 kHz 6.55687 GHz -62,46 dBm -50.,50 dB -10.50 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.35dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.710 MHz | 200.000 kHz 6.46792 GHz -63.13 dBm -50.78 dB -10.78 dB
-31.710 MHz -21.140 MHz | 200.000 kHz 6.48330 GHz -63.68 dBm -51.33de -11.34 dB
-21.140 MHz -11,570 MHz | 200,000 kHz 6.49390 GHz -632.53 dBm -51.18de -23.20 dB
-11.570 MHz -10.570 MHz | 200,000 kHz 6.50344 GHz -57.94 dBm -45.59 dB -25.69 db
10.570 MHz 11.570 MHz | 200.000 kHz 6.52657 GHz -48.05 dBm -35.70 dB -15.80 dB
11.570 MHz 21.140 MHz 200.000 kHz 6.52665 GHz -47.97 dBm -35.62 dB -15.55 d&
21.140 MHz 31.710 MHz 200.000 kHz 6.54669 GHz -63.20 dBm -50.85 dB -10.87 d&
31.710 MHz 50.000 MHz 200.000 kHz 6.54827 GHz -62.45 dBm -50.10 dB -10.10 d&
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Spectrum Emission Mask Standard: None
Peak Power -12.89 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.710 MHz 00.000 kHz 6.47630 GHz -62.74 dBm -49.85 dB -9.85 dB
-31.710 MHz -21.140 MHz 00.000 kHz 6.48341 GHz -63.44 dBm -50.55 d -10.68
-21.140 MHz -11.570 MHz 00.000 kHz 6.49388 GHz -63.31 dBm -50.42 dB -22.43 dB |
-11.570 MHz -10.570 MHz 00.000 kHz 6.50344 GHz -56.44 dBm -43.55 -23.65
10.570 MHz 1.570 MHz 00.000 kHz 6.52657 GHz -47.71 dBm -34.82 -14.92
11.570 MHz 21,140 MHz | 200.000 kHz 6.52658 GHz -47.49 dBm -34.60 dB -14.58 db
21,140 MHz 31.710 MHz | 200.000 kHz 6.54671 GHz -63.17 dBm -50.28 dB -10.29 dB
31.710 MHz 50.000 MHz 200.000 kHz 6.55878 GHz -62,35 dBm -49.46 dB -9.46 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.06 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,150 MHz | 200.000 kHz 6.49410 GHz -63.07 dBm -50.01 dB -10.01 dB
-32.150 MHz -21.,430 MHz | 200.000 kHz 6.50286 GHz -63.78 dBm -50.72 dB -10.72 dB
-21.430 MHz -11,720 MHz | 200,000 kHz 6.52319 GHz -49.35 dBm -36.29 dB -16.22 dB
-11.720 MHz -10.720 MHz | 200,000 kHz 6.52328 GHz -49.82 dBm -36.76 dB -16.86 dB
10.720 MHz 11.720 MHz | 200.000 kHz 6.54671 GHz -60.13 dBm -47.07 dB -27.17 dB
11.720 MHz 21.430 MHz 200.000 kHz 6.55636 GHz -62,95 dBm -49.89 dB -21.94 dB
21.430 MHz 32.150 MHz 200.000 kHz 6.56715 GHz -63.24 dBm -50.18 dB -10.19 d&
32.150 MHz 50.000 MHz 200.000 kHz 6.57994 GHz -62.61 dBm -49.55 dB -9.55 db
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Spectrum Emission Mask Standard: None
Peak Power -13.83 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -32.150 MHz 00.000 kHz 6.48768 GHz -63.22 dBm -49.40 dB -9.40 dB
-32.150 MHz -21.430 MHz 00.000 kHz 6.50297 GHz -63.36 dBm -49.53 d -9.66
-21.430 MHz -11.720 MHz 00.000 kHz 6.52314 GHz -48.88 dBm -35.06 dB -14.94 dB
-11.720 MHz -10.720 MHz 00.000 kHz 6.52328 GHz -49.44 dBm -35.62 -15.72 dB |
10.720 MHz 1.720 MHz 00.000 kHz 6.54671 GHz -59.45 dBm -45.62 -25.72
11.720 MHz 21,430 MHz | 200.000 kHz 6.55638 GHz -63.11 dBm -49.28 dB -21.33 dB
21.430 MHz 32,150 MHz | 200.000 kHz 6.56712 GHz -63.21 dBm -49.38 dB -0.42 dB
32.150 MHz 50.000 MHz 200.000 kHz 6.57113 GHz -62,53 dBm -48.71 dB -8.71 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.83 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,150 MHz | 200.000 kHz 6.49329 GHz -63.20 dBm -50.37 dB -10.37 dB
-32.150 MHz -21.,430 MHz | 200.000 kHz 6.50293 GHz -63.66 dBm -50.83 dB -10.92 dB
-21.430 MHz -11,720 MHz | 200,000 kHz 6.52325 GHz -46.80 dBm -33.97 dB -13.94 dB
-11.720 MHz -10.720 MHz | 200,000 kHz 6.52328 GHz -47.69 dBm -34.86 dB -14.96 dB
10.720 MHz 11.720 MHz | 200.000 kHz 6.54669 GHz -56.00 dBm -43.17 dB -23.87 dB
11.720 MHz 21.430 MHz 200.000 kHz 6.55638 GHz -62.70 dBm -49.87 dB -21.92 dB
21.430 MHz 32.150 MHz 200.000 kHz 6.56700 GHz -63.10 dBm -50.27 dB -10.44 d&
32.150 MHz 50.000 MHz 200.000 kHz 6.58051 GHz -62.51 dBm -49.68 dB -9.68 db
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Spectrum Emission Mask Standard: None
Peak Power -12.22 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.430 MHz 00.000 kHz 6.49764 GHz -63.07 dBm -50.85 dB -10.85 dB
-31.430 MHz -20.950 MHz 00.000 kHz 6.50359 GHz -63.38 dBm -51.16d -11.18
-20.950 MHz -11.480 MHz 00.000 kHz 6.52332 GHz -47.38 dBm -35.16 dB -14.99 dB
-11.480 MHz -10.480 MHz 00.000 kHz 6.52353 GHz -47.78 dBm -35.56 -15.66
10.480 MHz 1.480 MHz 00.000 kHz 6.54648 GHz -59.37 dBm -47.15 -27.25
11.480 MHz 20,950 MHz | 200.000 kHz 6.55582 GHz -62.78 dBm -50.56 dB -22.67 db
20.950 MHz 31.430 MHz | 200.000 kHz 6.56636 GHz -63.18 dBm -50.96 dB -11.05dB
31.430 MHz 50.000 MHz 200.000 kHz 6.56967 GHz -62,57 dBm -50.35 dB -10.35 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.76 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.430 MHz | 200.000 kHz 6.49947 GHz -62,98 dBm -50.22 dB -10.22 dB
-31.430 MHz -20.950 MHz | 200.000 kHz 6.50359 GHz -63.49 dBm -50.73 dB -10.75 dB
-20.950 MHz -11,480 MHz | 200.000 kHz 6.52352 GHz -46.79 dBm -34.03 dB -14.02 dB
-11.480 MHz -10.480 MHz | 200,000 kHz 6.52353 GHz -47.31 dBm -34.55 dB -14.65 dB
10.480 MHz 11.480 MHz | 200.000 kHz 6.54648 GHz -58.16 dBm -45.40 dB -25.50 dB
11.480 MHz 20.950 MHz 200.000 kHz 6.55584 GHz -63.14 dBm -50.38 dB -22.48 dB
20.950 MHz 31.430 MHz 200.000 kHz 6.56636 GHz -62,99 dBm -50.23 dB -10.32 dB
31.430 MHz 50.000 MHz 200.000 kHz 6.57803 GHz -62.45 dBm -49.69 dB -9.69 db
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Spectrum Emission Mask Standard: None
Peak Power -13.41 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.430 MHz 00.000 kHz 6.50070 GHz -62.95 dBm -49.54 dB -9.54 dB
-31.430 MHz -20.950 MHz 00.000 kHz 6.50366 GHz -63.58 dBm -50.17 d -10.28
-20.950 MHz -11.480 MHz 00.000 kHz 6.52349 GHz -46.52 dBm -33.11dB -13.09 dB
-11.480 MHz -10.480 MHz 00.000 kHz 6.52353 GHz -47.02 dBm -33.61 -13.71
10.480 MHz 1.480 MHz 00.000 kHz 6.54648 GHz -57.02 dBm -43.61 -23.71
11.480 MHz 20,950 MHz | 200.000 kHz 6.55574 GHz -62.76 dBm -49.35 dB -21.53 dB
20.950 MHz 31.430 MHz | 200.000 kHz 6.56639 GHz -63.05 dBm -49.64 dB -9.70 dB
31.430 MHz 50.000 MHz 200.000 kHz 6.58397 GHz -62,51 dBm -49.10 dB -9.10 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.88 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,000 MHz | 200.000 kHz 6.66096 GHz -62.84 dBm -48.96 dB -8.96 db
-32.000 MHz -21,330 MHz | 200.000 kHz 6.66303 GHz -63.44 dBm -49.56 dB -9.59 db
-21.330 MHz -11,670 MHz | 200.000 kHz 6.68332 GHz -49.11 dBm -35.23 dB -15.22 dB
-11.670 MHz -10.670 MHz | 200,000 kHz 6.68335 GHz -50.07 dBm -36.19 dB -16.49 db
10.670 MHz 11.670 MHz | 200.000 kHz 6.70667 GHz -60.54 dBm -46.66 dB -26.76 dB
11.670 MHz 21.330 MHz 200.000 kHz 6.71627 GHz -63.58 dBm -49.70 dB -21.76 dB
21.330 MHz 32.000 MHz 200.000 kHz 6.72699 GHz -63.35 dBm -49.48 dB -9.50 d&
32.000 MHz 50.000 MHz 200.000 kHz 6.74194 GHz -63.03 dBm -49.15 dB -9.15 di
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Spectrum Emission Mask Standard: None
Peak Power -13.67 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -32.000 MHz 00.000 kHz 6.66129 GHz -62.72 dBm -49.06 dB -9.06 dB
-32.000 MHz -21.330 MHz 00.000 kHz 6.66303 GHz -63.13 dBm -49.46 d -9.49
-21.330 MHz -11.670 MHz 00.000 kHz 6.68328 GHz -49,16 dBm -35.49 dB -15.46 dB
-11.670 MHz -10.670 MHz 00.000 kHz 6.68334 GHz -49.76 dBm -36.09 -16.19 dB |
10.670 MHz 1.670 MHz 00.000 kHz 6.70665 GHz -59.34 dBm -45.67 -25.97
11.670 MHz 21,330 MHz | 200.000 kHz 6.71627 GHz -63,32 dBm -49.66 dB -21.71dB
21,330 MHz 32.000 MHz | 200,000 kHz 6.72696 GHz -63.48 dBm -49.81 dB -9.85 dB
32.000 MHz 50.000 MHz 200.000 kHz 6.74344 GHz -62,84 dBm -49.18 dB -9.18 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.55dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,000 MHz | 200.000 kHz 6.64656 GHz -62.81 dBm -50.25 dB -10.25 dB
-32.000 MHz -21,330 MHz | 200.000 kHz 6.66324 GHz -63.05 dBm -50.50 dB -10.76 dB
-21.330 MHz -11,670 MHz | 200.000 kHz 6.68325 GHz -47.67 dBm -35.12 dB -15.05 dB
-11.670 MHz -10.670 MHz | 200,000 kHz 6.68334 GHz -47.70 dBm -35.15dB -15.25 dB
10.670 MHz 11.670 MHz | 200.000 kHz 6.70665 GHz -56.15 dBm -43,59 dB -24.00 dB
11.670 MHz 21.330 MHz 200.000 kHz 6.71626 GHz -61.66 dBm -49.11 dB -21.17 dB
21.330 MHz 32.000 MHz 200.000 kHz 6.72699 GHz -63.32 dBm -50.77 dB -10.79 d&
32.000 MHz 50.000 MHz 200.000 kHz 6.74427 GHz -62.91 dBm -50.35 dB -10.35 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.16 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -32.070 MHz 00.000 kHz 6.64944 GHz -62.63 dBm -50.47 dB -10.47 d&
-32.070 MHz -21.380 MHz 00.000 kHz 6.66296 GHz -63.20 dBm -51.04d -11.07
-21.380 MHz -11.690 MHz 00.000 kHz 6.68328 GHz -48.41 dBm -36.25 dB -16.23 dB
-11.690 MHz -10.690 MHz 00.000 kHz 6.68332 GHz -48.47 dBm -36.31 -16.61
10.690 MHz 1.690 MHz 00.000 kHz 6.70669 GHz -59.45 dBm -47.28 -27.39
11.690 MHz 21,380 MHz | 200.000 kHz 6.71628 GHz -63.26 dBm -51.10de -23.19 dB
21,380 MHz 32.070 MHz | 200,000 kHz 6.72680 GHz -63.08 dBm -50.92 dB -11.22 dB
32.070 MHz 50.000 MHz 200.000 kHz 6.74165 GHz -62,89 dBm -50.73 dB -10.73 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.49 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -32,070 MHz | 200.000 kHz 6.64690 GHz -62.65 dBm -50.16 dB -10.16 dB
-32.070 MHz -21,380 MHz | 200.000 kHz 6.66307 GHz -62,94 dBm -50.45 dB -10.61 dB
-21.380 MHz -11,690 MHz | 200.000 kHz 6.68331 GHz -47.84 dBm -35.35dB -15.34 dB
-11.690 MHz -10.690 MHz | 200,000 kHz 6.68332 GHz -42.59 dBm -36.10 dB -16.20 dB
10.690 MHz 11.690 MHz | 200.000 kHz 6.70668 GHz -58.23 dBm -45.75 dB -26.05 dB
11.690 MHz 21.380 MHz 200.000 kHz 6.71615 GHz -62.75 dBm -50.26 dB -22.45 dB
21.380 MHz 32.070 MHz 200.000 kHz 6.72705 GHz -63.38 dBm -50.89 dB -10.92 d&
32.070 MHz 50.000 MHz 200.000 kHz 6.74305 GHz -62.76 dBm -50.27 dB -10.27 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.02 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -32.070 MHz 00.000 kHz 6.650: Hz -62.49 dBm -49.47 dB -9.47 dB
-32.070 MHz -21.380 MHz 00.000 kHz 6.663 z -62.91 dBm -49.89 d -10.11
-21.380 MHz -11.690 MHz 00.000 kHz 6.683 z -47.35 dBm -34.33 dB -14.22 dB |
-11.690 MHz -10.690 MHz 00.000 kHz 6.683 Hz -48.03 dBm -35.01 -15.11
10.690 MHz 1.690 MHz 00.000 kHz 6.70669 GHz -56.58 dBm -43.56 -23.66
11.690 MHz 21,380 MHz | 200.000 kHz 6.71596 GHz -61.77 dBm -48.75 dB -21.10 dB
21,380 MHz 32,070 MHz | 200.000 kHz 6.72703 GHz -63.27 dBm -50.25 dB -10.29 dB
32.070 MHz 50.000 MHz 200.000 kHz 6.72750 GHz -62,58 dBm -49.56 dB -9.56 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.21 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.650 MHz | 200.000 kHz 6.80969 GHz -62,38 dBbm -49.16 dB -9.17 dB
-31.650 MHz -21,100 MHz | 200.000 kHz 6.82338 GHz -62,94 dBm -49.73 dB -9.76 db
-21.100 MHz -11,550 MHz | 200.000 kHz 6.83393 GHz -62,76 dBm -49.55 dB -21.57 dB
-11.550 MHz -10,550 MHz | 200,000 kHz 6.84346 GHz -59.97 dBm -46.76 dB -26.86 db
10.550 MHz 11,550 MHz | 200.000 kHz 6.86655 GHz -50.16 dBm -36.95 dB -17.05 dB
11.550 MHz 21.100 MHz 200.000 kHz 6.86656 GHz -49.70 dBm -36.49 dB -16.48 dB
21.100 MHz 31.650 MHz 200.000 kHz 6.88660 GHz -62.21 dBm -49.00 dB -9.06 d&
31.650 MHz 50.000 MHz 200.000 kHz 6.88999 GHz -62.02 dBm -48.81 dB -8.81 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.45 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.650 MHz 00.000 kHz 6.81861 GHz -62.29 dBm -48.84 dB -8.84
-31.650 MHz -21.100 MHz 00.000 kHz 6.82336 GHz -62.88 dBm -49.43 d -9.45
-21.100 MHz -11.550 MHz 00.000 kHz 6.83413 GHz -62.49 dBm -49.04 dB -21.23 dB |
-11.550 MHz -10.550 MHz 00.000 kHz 6.84346 GHz -58.65 dBm -45.20 -25.30
10.550 MHz 1.550 MHz 00.000 kHz 6.86655 GHz -49.26 dBm -35.81 -15.91
11.550 MHz 21,100 MHz | 200.000 kHz 6.86656 GHz -42.63 dBm -35.18 dB -15.18 dB
21,100 MHz 31.650 MHz | 200,000 kHz 6.88663 GHz -62.28 dBm -48.83 dB -8.86 dB
31.650 MHz 50.000 MHz 200.000 kHz 6.89787 GHz -61.95 dBm -48,50 dB -8.50 dB
Marker
Date: 13.AUG.2025 06:10:00
Sporton International Inc. (Kunshan) Page Number 1 A357 of A405

TEL : +86-512-57900158
FCC ID: UZ7TC2205



samranss. FCC RF Test Report Report No. : FR522405H

11AX20MIMO_Ant0_6855_106Tone_RU54
Spectrum [E]

Ref Level 15.00 dém  Offset 26.01 dB Mode Sweep
Count 100/100

@ 1Rm View

10 dbipoitfhack PARS

p<200

0 dBm

-10 dBm
-20 dBm " J \

-30 dBm ’ I JI \

40d L i
N

-50 dBm
-60 dem.
S
-70d
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.86 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.650 MHz | 200.000 kHz 6.82268 GHz -62,22 dBm -50.36 dB -10.36 dB
-31.650 MHz -21,100 MHz | 200.000 kHz 6.82353 GHz -62,79 dBm -50.93 dB -11.14 dB
-21.100 MHz -11,550 MHz | 200.000 kHz 6.83399 GHz -62,20 dBm -50.34 dB -22.42 db
-11.550 MHz -10,550 MHz | 200,000 kHz 6.84347 GHz -55.54 dBm -43.68 dB -23.98 dB
10.550 MHz 11,550 MHz | 200.000 kHz 6.86653 GHz -47.01 dBm -35.15dB -15.45 dB
11.550 MHz 21.100 MHz 200.000 kHz 6.86660 GHz -45,97 dBm -34.11dB -14.07 d&
21.100 MHz 31.650 MHz 200.000 kHz 6.88665 GHz -62.58 dBm -50.72 dB -10.73 d&
31.650 MHz 50.000 MHz 200.000 kHz 6.88917 GHz -61.95 dBm -50.09 dB -10.09 d&
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Spectrum Emission Mask Standard: None
Peak Power -11.87 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.290 MHz 00.000 kHz 6.81876 GHz -62.52 dBm -50.64 dB -10.64 d&
-31.290 MHz -20.860 MHz 00.000 kHz 6.82380 GHz -62.91 dBm -51.03d -11.13
-20.860 MHz -11.430 MHz 00.000 kHz 6.83417 GHz -62.94 dBm -51.06 dB -23.08 dB
-11.430 MHz -10.430 MHz 00.000 kHz 6.84359 GHz -58.88 dBm -47.00 -27.30
10.430 MHz 1.430 MHz 00.000 kHz 6.86641 GHz -47.81 dBm -35.83 -16.24
11.430 MHz 20,860 MHz | 200.000 kHz 6.86644 GHz -47.22 dBm -35.34 dB -15.34 dB
20.860 MHz 31.290 MHz | 200,000 kHz 6.88609 GHz -62,33 dBm -50.45 dB -10.69 dB
31.290 MHz 50.000 MHz 200.000 kHz 6.89776 GHz -62,22 dBm -50.34 dB -10.34 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.28 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.290 MHz | 200.000 kHz 6.81449 GHz -62,37 dBm -51.10de -11.10 dB
-31.290 MHz -20.860 MHz | 200.000 kHz 6.82383 GHz -62,87 dBm -51.59 dB -11.74 dB
-20.860 MHz -11,430 MHz | 200.000 kHz 6.83441 GHz -62,76 dBm -51.48de -23.71dB
-11.430 MHz -10.430 MHz | 200,000 kHz 6.84357 GHz -56.99 dBm -45.72 dB -25.82 dB
10.430 MHz 11.430 MHz | 200.000 kHz 6.86643 GHz -46.53 dBm -35.25dB -15.35 dB
11.430 MHz 20.860 MHz 200.000 kHz 6.86644 GHz -46.33 dBm -35.06 dB -15.05 d&
20.860 MHz 31.290 MHz 200.000 kHz 6.88626 GHz -62.88 dBm -51.60 dB -11.65 d&
31.290 MHz 50.000 MHz 200.000 kHz 6.89755 GHz -62.07 dBm -50.79 dB -10.79 d&
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Spectrum Emission Mask Standard: None
Peak Power -12.47 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.290 MHz 00.000 kHz 6.81679 GHz -62.41 dBm -49.94 dB -9.94 dB
-31.290 MHz -20.860 MHz 00.000 kHz 6.82377 GHz -62.99 dBm -50.52 d -10.59
-20.860 MHz -11.430 MHz 00.000 kHz 6.83423 GHz -62.49 dBm -50.03 dB -22.10 dB
-11.430 MHz -10.430 MHz 00.000 kHz 6.84357 GHz -56.03 dBm -43.56 -23.66
10.430 MHz 1.430 MHz 00.000 kHz 6.86643 GHz -46.67 dBm -34.20 -14.30
11.430 MHz 20,860 MHz | 200.000 kHz 6.86660 GHz -46.38 dBm -33.91de -13.77 dB
20.860 MHz 31.290 MHz | 200.000 kHz 6.88628 GHz -62.45 dBm -49.92 dB -10.00 dB
31.290 MHz 50.000 MHz 200.000 kHz 6.89241 GHz -62.21 dBm -49.74 dB -9.74 dB
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Peak Power -13.81 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -31.790 MHz | 200.000 kHz 6.83436 GHz -62.09 dBm -48.28 dB -8.28 db
-31.790 MHz -21,190 MHz | 200.000 kHz 6.84343 GHz -62.64 dBm -48.83 dB -9.07 db
-21.190 MHz -11,600 MHz | 200.000 kHz 6.85400 GHz -62,61 dBm -48.80 dB -20.96 db
-11.600 MHz -10.600 MHz | 200,000 kHz 6.86341 GHz -59.47 dBm -45.66 dB -25.76 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.88660 GHz -50.35 dBm -36.53 dB -16.63 dB
11.600 MHz 21.190 MHz 200.000 kHz 6.88666 GHz -49.96 dBm -36.14 dB -16.10 d&
21.190 MHz 31.790 MHz 200.000 kHz 6.90676 GHz -62.49 dBm -48.68 dB -8.72 dB
31.790 MHz 50.000 MHz 200.000 kHz 6.92102 GHz -61.84 dBm -48.03 dB -8.03 db
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Peak Power -14.00 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency Power Abs PowerRel | ALimit |
-50.000 MHz -31.790 MHz 00.000 kHz 6.83363 GHz -62.08 dBm -48.08 dB -8.08 dB
-31.790 MHz -21.190 MHz 00.000 kHz 6.84337 GHz -62.40 dBm -48.40 d -8.59
-21.190 MHz -11.600 MHz 00.000 kHz 6.85399 GHz -62.37 dBm -48.38 dB -20.52 dB
-11.600 MHz -10.600 MHz 00.000 kHz 6.86341 GHz -58.21 dBm -44.21 -24.31
10.600 MHz 1.600 MHz 00.000 kHz 6.88659 GHz -49,18 dBm -35.18 -15.49
11.600 MHz 21,190 MHz | 200.000 kHz 6.88666 GHz -42.97 dBm -34.97 dB -14.92 db
21,190 MHz 31.790 MHz | 200,000 kHz 6.90665 GHz -62.43 dBm -48.43 dB -8.60 dB
31.790 MHz 50.000 MHz 200.000 kHz 6.90907 GHz -61.83 dBm -47.83 dB -7.83 dB
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